
 Volume 2 / Number 2 / 2016 

 

making! PAPER
The e-magazine for the Fibrous Forest Products Sector 

 

 

 

Produced by: 

The Paper Industry Technical Association 



                              PAPERmaking!  

FROM THE PUBLISHERS OF PAPER TECHNOLOGY 

 Volume 2, Number 2, 2016

 

 
Page 1 of 1  Contents 

 

CONTENTS: 

FEATURE ARTICLES: 

1. Papermaking: Detailed review of initial wet web strength of paper 
2. Towel LCA: Outline of LCA assessment of towel manufacturing in the US 
3. Laser Processing: Pulsed laser processing of paper materials for personalisation 
4. Waste Treatment: Biological treatment of paper board effluent in India 
5. Wood Panel: Measurement of Dynamic Viscoeleasticity of Composite Wood Panel 
[...]
ton paper [3] and it is sixth largest polluter in the world (after the oil, 
cement, leather, textile, and steel industries) and emits a variety of 
gaseous, liquid, and solid wastes to the surroundings [4]. As per the 
Ministry of Environment and Forest (MoEF), Government of India, 
the pulp and paper sector is in the “Red Category” list of 85 industries 
having a high polluting potential CPCB (2016). Pulp and paper industry 
play a vital role in socio-economic development, while it is associated 
with significant environmental concerns due to its large footprints on 
environmental resources.

The researchers are more focused on environmental friendly 
technologies for the treatment of wastewater. Therefore they use 
biological approach for the removal of contaminants from the effluent. 
There are numerous aerobic biological treatment systems available, but 

the most common is the activated sludge process, which can achieve 
high removal efficiencies for BOD and COD [5,6]. The biological 
treatment process able to reduce COD, BOD, and toxic low molecular 
weight derivatives. Pulp and paper industry uses conventional 
activated sludge treatment process in which they are using nonspecific 
micro-organisms and they kept food/microbe (F/M) ratio low in the 
aeration tank. They are maintaining the effluent treatment plant with 
high MLSS in order to buffer the BOD, pH, wastewater composition 
or temperature. The manufacturing process depends upon the demand 
therefore the raw material changes accordingly, which in turn changes 
the ultimate pollution load in the wastewater.

Study Area
This study carried out from the M/s Senthil Papers and Boards (P) 

Limited, Tamil Nadu, India (Latitude- 11°29’54.13’’N and Longitude 
-77° 9’32.50’’E), a capacity of paper board manufacturing was 15,125 
TPA (Ton/annual). A schematic overview covering the processes of 
main interest within this project is provided in Figure 1. The streams 
of wastewater originate primarily after several processes viz. secondary 
fiber treatment (SFT), board machines (BM) and coating chemical 
kitchen (CCK) is discharged as a wastewater to biological wastewater 
treatment plant.



Citation: Rajkumar K (2016) An Evaluation of Biological Approach for the Effluent Treatment of Paper Boards Industry - An Economic Perspective. J 
Bioremediat Biodegrad 7: 366. doi:10.4172/2155-6199.1000366

Volume 7 • Issue 5 • 1000366
J Bioremediat Biodegrad
ISSN: 2155-6199 JBRBD, an open access journal

Page 2 of 13

Effluent treatment plant components  

The wastewater generated from pulping process contains high 
concentration of BOD, COD and TSS, which subsequently undergo 
activated sludge process for the treatment. The ETP comprises of the 
following units, viz. drum screen, sedicell, equalization tank, primary 
clarifier, conventional Aeration, secondary clarifier – A, extended 
aeration, secondary clarifier – B, tertiary clarifier, chlorination, 
milt grad sand filter and mechanical dewatering devise (MDD). The 
activated sludge plant treats an average of 4000 m3 wastewater per day. 
Other technical information, wastewater characteristics and operation 
condition can be found in Tables 1-3 and the schematics of the ETP 
depicted in Figure 2. The effluent is first passed through screened with 
coarse filters (bar screen), and followed by dram screen for removal, 
of plastic and other floating materials in the pre-treatment stage. The 
effluent pumped into sedicell fiber recover system with addition of 
flocculent (4 kg/d) to remove the bottom and top of flotation pulp 
with 6-7 par presser of air dissolving tube (ADT) system and output 
of effluent less than 50 ppm of TSS and effluent collect an equalization 
basin and after fiber/pulp recovery the raw effluent will be neutralized in 
equalization tank with coarse bubble aeration system with air blowers 
are provided for equalization of raw effluent and surge control and will 

be taken to primary treatment where flocculants and coagulants are 
used to remove suspended solids.

In convention aeration tank added nutrient for microbial activation 
purpose and surface aerators are provided in aeration basins for 
oxygen transfer and mixing of biomass with wastewater. This is aerobic 
biological treatment process where the bacteria decompose the organic 
matter in presence of oxygen. The extended aeration system works in 
the lag growth phase of the bacterial growth curve i.e., endogenous 
phase. To maintain requisite MLSS and food to micro-organism 
ratio (F/M), part of settled sludge from Secondary Clarifier will be 
re-circulated back to the aeration tank. In addition diffused aeration 
arrangement also provided at the periphery of aeration tank which 
will ensure mixing of sludge once in a while. The clarifier is a hopper 
bottom circular tank with centrally driven clarifier mechanism. In 
clarifier solids get settled at the hopper bottom. The supernatant from 
the clarifier overflows uniformly over the peripheral launder. A part of 
sludge from clarifier re-circulated back to aeration tank while balanced 
is sent to thickener through sludge pump. Effluent from secondary 
clarifier-B shall be entering into the accelerated gravity separator. AGS 
is high rate treating clarifier, which produces treated water of highest 
quality with minimum time, space and chemicals. The supernatant 
from AGS overflows uniformly over the peripheral launder. It will 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

   

 

 

 

 

Post costumer 
waste paper 

Pulper  

Stock Preparation Area 

Storage Chests 

Screening and cleaning  

Effluent Treatment Plant 

Board Machine 

Head Box 

Top Former sheet 
Formation 

Press Section 

Pre Dying  

Size Press and Drying  

Calendaring and 

Winding   

Testing and 
Quality 

Assurance 
final product 

Auxiliary 
chemicals, 
additives, 

fillers  

FINSHING DISPATH AND WARE HOUSE AREA 

Converting and finishing 

Labelling, storage, dispatch & transport 

Sludg
e 

Figure 1: Simplified schematic diagram of paper board manufacturing processes.



Citation: Rajkumar K (2016) An Evaluation of Biological Approach for the Effluent Treatment of Paper Boards Industry - An Economic Perspective. J 
Bioremediat Biodegrad 7: 366. doi:10.4172/2155-6199.1000366

Volume 7 • Issue 5 • 1000366
J Bioremediat Biodegrad
ISSN: 2155-6199 JBRBD, an open access journal

Page 3 of 13

S No Parameters Hydraulic Retention Time (Hrs) Volume (m3)
1 Mechanical Drum Screen 0.4 12
2 Sedicell 1.9 350
3 Equalisation Tank 15 2500
4 Primary Clarifier 4.2 700
5 Aeration Tank - I 36 6000
6 Secondary Clarifier -A 5.4 900
7 Aeration Tank - II 15 2500
8 Secondary Clarifier -B 6 1000
9 Tertiary Clarifier 4.2 700

10 Hypo Contact Tank 2.4 400
11 Treated Effluent Tank 2.4 400
12 Fiber Sludge Thickener 2.6 80
13 Biological Sludge Thickener 0.5 14

Table 1: Technical information of the wastewater treatment plant at SPBPL.

enter in Hypo contact tank then Multi Grade Filter (MGF) feed tank. 
Treated effluent will then be pumped to an entire treated effluent 
recycles to board manufacturing process. The sludge generated from 
primary treatment and biological system taken sludge produced in the 
process is taken to the belt press dewater well be routed back to the 
treatment system.

The high costs associated with the plant and their operations require 
a wise optimization of the process. In recent years various systematic 
design approaches to wastewater reuse across complex manufacturing 
operations have been developed [7-11]. Because economic benefits are 
undoubtedly a major driver for industry to implement wastewater reuse 
programs, recent research in this area has focused on the economic 
optimization of wastewater reuse systems [12-15].

In the present research is to treat the paper board industry 
wastewater in biological oxidation in the meaning of environmental 

friendly manner and also to know the influences of Temperature, pH, 
F/M ratio and DO concentration on the microorganism’s growth and 
pollutant removal and to assess the biodegradability of the wastewater 
and also to recycle and reuse the waste for economic profits and 
suitability of a zero discharge system to paper board industry.

Materials and Methods

Samples collection and analytical methods

Wastewater from different streams was collected together as 
received finally by the ETP through a single drain. For the present 
study, effluent samples were collected from over flow of sedicell, 
primary clarifier, aeration tank-A, secondary clarifier -A, aeration tank 
–B, secondary clarifier –B, Tertiary clarifier and MGF. The liquid waste 
parameters such as pH, Temperature, TDS, TSS, COD, BOD, Cl and 
SO4 were monitored at influent and treated effluent. All the samples 

 Effluent Treatment Plant (4000 m3/day)  

 

 

 
 

 

 

  

 

 

 

 

 

 

 

 

 

  

Nutrients  

Equalization  
Tank 

Primary 
Clarifier 

  Mechanical 
Dewatering Device 

(MDD) 
Belt Press 

 

Chemical Fiber 
Clarifier 

Aeration Tank-1 
Fixed Surface Aerators 

(6x22kw) 

Biological Sludge 
Clarifier 

Secondary 
Clarifier-1 

ASP 

Top Material 
To SFT 

Overflow 

Overflow 

O
ve

rfl
ow

 

Overflow 

Aeration Tank-2 
Fixed Surface Aerators 

(2x22kw) 

Secondary 
Clarifier-2 

Tertiary 
Clarifier 

Chlorine Contact 
 

Treated effluent  

MGF Ultra 
filtration 

Reverse 
Osmosis 

Overflow 

Biological Sludge to Biological 
clarifier  

Sludge disposal to Sun dry 
board manufactures 

De-watered 
water 

Treated water 
Collection Tank 

For Recycle in the Plant 
Process 

 

Overflow 

Drum Screen  

Flocculent   

Coagulant   

Coagulant 
&  

Flocculent 

Sedicell 

Flocculent   

1 2 3 4 

5 
6 7 

8 

9 

Activated Sludge Process (ASP)  

. 

Influent (SFT, BM, CCK)  

Overflow 

Overflow 

Air Blower  

Figure 2: The schematic diagram of paper board industry effluent treatment plant at SPBPL (ZLD).



Citation: Rajkumar K (2016) An Evaluation of Biological Approach for the Effluent Treatment of Paper Boards Industry - An Economic Perspective. J 
Bioremediat Biodegrad 7: 366. doi:10.4172/2155-6199.1000366

Volume 7 • Issue 5 • 1000366
J Bioremediat Biodegrad
ISSN: 2155-6199 JBRBD, an open access journal

Page 4 of 13

were analyzed using analytical grade chemicals and all the parameters 
were analyzed using the Standard Methods for the Examination of 
Water and Wastewater of the American Public Health Association 
(APHA, 1995) and are approved by the U.S. Environmental Protection 
Agency (USEPA). In solid waste sample analyses were performed in 
Scanning Electron Microscopy (SEM) quanta FEG 250 FEI Company, 
Czech Republic and Perkin Elmer optima 5300DV ICP-OES.

Results and Discussion
Wastewater characteristics

Pollution loading of the paper board industrial wastewater depends 
significantly on the raw material used. Wastewater characteristics 

were analyzed in order to see the fluctuations in loadings during 
board machine production process. The effluent was characterized for 
various physicochemical parameters like: pH, Temperature, TSS, TDS, 
Chloride, Sulphate, BOD, COD and Oil and Grease in a process step 
wise showed in Table 2.

ETP performance

This analysis will give us a brief idea of ETP performance and 
efficiency of process to pollution load handle daily by the industrial 
persons. The wastewater was collected over a period of study and the 
results were depicted in Figures 3-11.

Temperature: Temperature was greatly affects the activity of 

25

26

27

28

29

30

1 3 5 7 9 11 13 15 17 19 21 23 25 27 29 31

Te
m

pa
tu

re
 (

C
)

Days

º

Figure 3: Variation in the process temperature for the period of study.

 

6.4

6.6

6.8

7

7.2

7.4

7.6

7.8

1 3 5 7 9 11 13 15 17 19 21 23 25 27 29 31

pH

Days

Inlet pH Oultet pH

Figure 4: Variation in the pH profile in influent and treated effluent for the period of study.



Citation: Rajkumar K (2016) An Evaluation of Biological Approach for the Effluent Treatment of Paper Boards Industry - An Economic Perspective. J 
Bioremediat Biodegrad 7: 366. doi:10.4172/2155-6199.1000366

Volume 7 • Issue 5 • 1000366
J Bioremediat Biodegrad
ISSN: 2155-6199 JBRBD, an open access journal

Page 5 of 13

microbes [16]. There are different types of bacteria (Psychrophiles exist 
at 5°C-35°C, Mesophile at 25°C-40°C and Thermophiles at 25°C-75°C) 
depending on the temperature range. Figure 3 shows that the range 
of temperature observed during the one month study of wastewater 
characteristics fall between 25°C - 30°C.

pH: pH of wastewater is very important to be monitored as it 
determines the feasibility of a particular sample to be biologically 
treated [17,18]. Biological treatment can be suitably applied to 
wastewater only if pH values are near neutral. Acidic and basic character 
of the wastewater has negative effect on the microorganisms and thus 
leads to inefficient treatment [19]. The normal pH in wastewater for 
bacterial survival is 5 to 9. But, neutral pH i.e., about 6.5-7.5 is required 
for the optimum activity of the bacteria. If the pH is in acidic range 
fungi can become predominant than the bacteria which will results in 
poor settling. If the pH is too high it will affect the metabolic activity 
of the microbes which directly affects the treatment process [20]. 
For bacteria there is an orderly increase in growth rate between the 
minimum and maximum pH. Figure 4 showed that the levels of pH 
in the conversional treatment process influent and treated effluent 
range between 6.6 to 7.6 and 6.8 to 7.5 respectively. The additions of 
coagulants (non-ferric alum) depress the wastewater pH to a lower or 
higher value. The decrease in pH after the addition of coagulant may be 
due to the several hydrolytic reactions, which are taking place during 
coagulation, forming multivalent charged hydrous oxide species and 

generating H3O
+ ion during each step, thus reducing the pH value [21]. 

It has also been reported that the coagulant addition depresses pH to 
highly acidic levels, as the coagulant dose is highly correlated with pH 
[22]. It is supposed that improvement of flocculation pH may reduce 
the alum dose needs for the optimization of the process. It can be said 
that the highest range of pH exists between 6.0 and 8.0, beyond which 
the effluent quality deteriorates.

Effluent flow rate: The effluent flow rater and hydraulic react time 
is induced the performances of the process and the desired degree of 
treatment. It is an important parameter because industrial persons 
cannot hold their wastewater within their premises for longer period. 
Figure 5 clearly shows that the flow rate of the influent 4396 m3/d 
(Max) and 1816 m3/d (Min) and treated effluent 3232 m3/d (Max) and 
1456 m3/d (Min), respectively. The maximum and minimum input of 
influent not affects the treatment process. Wastewater aeration time, 
usually expressed in hours, is based on the time required by the micro-
organisms to degrade the organic load present therein. Table 3 shows 
that the hydraulic react time of each system.

Dissolved Oxygen (DO): Dissolved oxygen supplying with 22 
kw surface fixed aerators in conventional aeration take (6 Nos) and 
extended aeration tank (2 Nos). DO is required by the microorganisms 
to respire properly in aeration tank (Figure 6). Too much oxygen adds 
unnecessary cost due to increased power consumption and too little 

System Condition Levels
Effective volume 4000 m3

Influent flow rate 165 m3/Hr
HRT 36 Hr
pH 06 Jul

Dissolved Oxygen 2-4 mg/L
Influent BOD 200-300 mg/L
Influent COD 1000-2500 mg/L

MLSS 5000 mg/L
MLVSS 3000 mg/L

Table 2: Operation condition of the conventional treatment process.

0

1000

2000

3000

4000

5000

1 3 5 7 9 11 13 15 17 19 21 23 25 27 29 31

m
3 /d

ay

Days

Effluent flow (m3/Day)

Treated effluent flow (m3/Day)

Figure 5: Variation in the influent and treated effluent flow rate for the period of study.



Citation: Rajkumar K (2016) An Evaluation of Biological Approach for the Effluent Treatment of Paper Boards Industry - An Economic Perspective. J 